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S.N. | Medicine Name Dosage form Pn.c ol
unit
1 Amlodipine 5mg Tab
2 Adhesive Tape 4" Rolls
3 Azithromycin 500mg Tab
4 Atropine 0.6 mg in 1ml ampoule (Injection) Injection
5 Amoxycillin 500mg Oral tablet
6 Amoxycillin 250mg Dispersible Tablet
74 Amoxicillin 125mg powder for oral Suspension
8 Absorbent cotton net 400g Rolls
9 Bandage 18m*90cm Than
10 Catgut 2.0 packet
11 Calamine 155w/v, 30 ml Lotion
12 Cefixime 200mg Tablets
13 Cetirizine 10mg Tablets
14 Cetirizine 5mg/5ml Syrup
15 Ciprofloxacin 500mg Tablets
16 | Ciprofloxacin 0.3% w/v 5ml eye/ear drops
17 ciprofloxacin 0.30% Eye ointment
18 Clotrimazole 1%, 25gm skin cream
19 Clotrimazole 100mg vaginal tablets
20 Clove oil 5ml liquid
21 cloxacillin 250mg capsules
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22 Disposable syringe Sml pcs
23 Metformin 500mg

: Tablets
24 Metformin 1000mg
25 Paracetamol 500mg Tablets
26 | Paracetamol 125mg/mi syrup
27 Tetracyclink 1% Eye ointment
28 Lignocaine 2% without adrenaline Injection
29 Ranitidine 150mg Tablets
30 | Ranitidine 25mg/ml in 2ml ampoule Injection
31 Doxycycline 100mg capsules
32 Metronidazole 400mg
33 Metronidazole 200mg Tabicts
34 Metronidazole 200mg/ml Oral liquid
35 Ibuprofen 400mg Tablets
36 Norrr?a| saline (NS) (0.9%), 500ml infusion sliition

solution
37 Phenol 500ml bottles
38 Permethrin 1% lotion
39 Permethrin 5%w/v cream
40 Gauge Than
41 IV cannula 26
42 IV cannula 20
43 IV cannula 18 L
44 IV cannula 22
45 IV set different size pcs
46 Rectified spirit 500ml bottles
47 Hyoscine butyl bromide 20mg/ml Injection
48 Hyoscine butyl bromide 10mg Tablets
49 Metoclopramide 5mg/ml in 2ml ampoule Injection
50 pheniramine 22.75mg/ml in 2mi Injection
Dried aluminium hydroxide

s gel+magnesium hy:;roxide 250+250mg Takies
52 Fluconazole 150mg capsules
53 Gention violet 1% Aqueous solution
54 zinc sulphate 20mg Tablets
55 g;l;i;rgll:) sodium 3ml ampoule injection
56 Diclofenac sodium 50mg Tablets
57 povidine lodine 5%w/v solution
58 Vitamin B complex Tablets
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59 ORS powder (WHO formula sachets/lts ) powder, 20.5g/!
60 | Salbutamol for nebulisation Solution

61 Salbutamol 100mcg MDI

62 Gentamicin (40mg/ml)/2ml Injection

63 Oxytocin 1@ IU/ml Injection

64 Magnesium sulphate 500mg in 2ml Wniatiion

ampoule
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